DUCAR

Diagramme de pieces
Parts diagram

slightly from the picture

eut différer Iégéerement de la photo / The model may differ slig

Pompe a eau
Water pump



DP80




Spare parts for the DP80 gasoline water pump

NO. [Code Description Qty
1 808406-010 FRAME 1
2 1804004 RUBBER DAMPING BRACKET 4
3 [91335 BOLT M6X35 4
4 (90018 NUT M8 4
5 191348 BOLT M8X35 4
6 |[801019 WATER PUMP ASSEMBLY 1
6,1 |[7301 WATER PUMP COVER 1
6,2 (7302 SEAL, O-RING 1
6,3 (7209 SEAL RING 1
6,4 |7230 IMPELLER 1
6,5 (7303 IMPELLER COVER 1
6,6 (7304 PACKING RING, IMPELLER COVER 1
6,7 (7305 SEAL, DISCHARGE PORT 1
6,8 (7306 OUTLET 1
6,9 (7219 SEAL, PLUG 2
6,10 [7220 PLUG 2
6,11 (7309 PACKING RING 2
6,12 |7310 INLET/OUTLET PIPE 2
6,13 (7311 WING NUT,HOSE FITTING 2
6,14 |7312 CLIP 3
6,15 (7313 WATER PUMP HOUSING 1
6,16 |7314 VALVE, SUCTION PORT 1
6,17 (7315 INLET 1
6,18 |7317 STRAINER 1
7 194214 FLAT WASHER ¢10X@19X1.5 11
8 191319 BOLT M10X25 11
9 |94257 BOLT, WATER PUMP 4
10 91359 BOLT M8X60 4
11 (90023 NUT M6 4






